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1. Summary for FCC Part 15C Compliance Test Report

Date of receipt 01-Nov-2013
Testing completed 15-Nov-2013
The customer's contact person  |Hu Helen

Test Plan referred to

T:\Projects\RM-994\TestPlan\RS _testplan_RM-994.xIsm

Notes

Document name

FCC15CWLAN_RM-995 09.docx

1.1

EUT and Accessory Information

The EUT is a mobile phone with following features:
GSM/WCDMA/WLAN/Bluetooth
The EUT is tested with maximum rated TX power.

Devices under tests

Product Type SN HW [ MV SW DUT
Phone RM-994 004402476325307 1001 - | 3052.40000.1342.0000 | 53797
Battery BV- - Ver.2.0 | - - 53959

4ABWA(Sony)
AC-Charger AC-60E 4868673331710300060;0675677 - - - 53961

USB data CA-190CD 07304563151628 - - - 53962
cable
Headset WH-108 3323471 - - - 53963
Phone RM-994 004402476326388 1000 - | 3052.40000.1341.0000 | 53932
Battery BV- - Ver.2.0 - - 53933

4BWA(Sony)
AC-charger AC-60E 4868673343710301247;0675677 - - - 53949

USB data CA-190CD - - - - 53951
cable
Headset WH-108 3323471 - - - 53950
Phone RM-994 004402476329242 1000 - | 3052.40000.1341.0000 | 53796
Battery BV- - Ver.2.0 - - 53938

4BWA(Sony)
AC-Charger AC-60E 4868673343710300275;0675677 - - - 53942

USB data CA-190CD 07304563151628 - - - 53943
cable
Headset WH-108 3323471 - - - 53944

1.2. Summary of Test Results
WLAN:

Section in CFR 47 Sectl(c;rnFlzr;SRE%GEN Name of the test Result
15.247(b)(2) A8(0.4(4)) Conducted peak output power PASSED
15.247(d), 15.205(b) A8(0.5) Band edge compliance of RF emissions PASSED
15.247(d) A8(0.5) Spurious RF conducted emissions PASSED
15.247(d), 15.209 A8(0.5) Spurious radiated emissions PASSED
15.207 7.2.2 AC powerline conducted emissions PASSED
15.247(a)(2) A8(0.1(1)) 6dB(bandwidth) PASSED
15.247(e) A8(0.1(2)) Power spectral density PASSED

PASSED The EUT complies with the essential requirements in the standard.
FAILED The EUT does not comply with the essential requirements in the standard.
NP The test was not performed by the TCC Nokia Laboratory.
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The test results of QTLRM-994 are re-used for certification of the QTLRM-995. The table above indicates the results,
which will be re-used.
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2. Conducted peak output power
(15.247(b)(1), RSS-210 A8.4 (4))

EUT with DUT number RM-994, DUT 53797

BV-4BWA(Sony) , DUT 53959 ; AC-60E, DUT 53961 ; CA-190CD,

Accessories with DUT numbers DUT 53962 : WH-108, DUT 53963

Operation Voltage [V] / [Hz] Nominal
Results PASSED
Remarks -

Temp [°C] / Humidity [%RH] / 20/30/101.4 to 20/30/101.2
Air Pressure [kPa]

Date of measurements 14-Nov-2013 to 15-Nov-2013

Measured by Gao Sherina

2.1. Test Setup

Spectrum
analyser
Power Attenuator EUT
divider
Radio 20dB
simulator attenuator

2.2. Test method and limit
The measurement is made according to DTS procedures KDB 558074 and IC standard RSS-210.

Limits for conducted peak output power measurements

Frequency range [MHz] Limit [W] Limit [dBm]
2400 — 2483.5
<=1 <=30
5725 - 5850
FCC Part 15C Compliance Test Report TCC Nokia Beijing Laboratory
/ Template Version 15.0 6 (46) Beijing Economic and
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2.3. Power results summary
Channel /fc [MHz] | Mode | Modulation Data rate Level [dBm]
1/2412 802.11b QPSK 11 Mbps 21.74
6/2437 802.11b QPSK 11 Mbps 21.68
11/2462 802.11b QPSK 11 Mbps 22.26
1/2412 802.11g 64QAM 48 Mbps 16.9
6 /2437 802.11g 64QAM 48 Mbps 17.48
11/2462 802.11g 64QAM 48 Mbps 17.87
1/2412 802.11n BPSK 6.5/7.25 Mbps 16.89
6 /2437 802.11n BPSK 6.5/7.25 Mbps 17.03
11/2462 802.11n BPSK 6.5/7.25 Mbps 17.18

2.4,

WLAN Test results

WLAN 2.4 GHz, peak output power [dBm]

Mode & data speed

Cho

b-mode WLAN DSSS 1 Mbps
b-mode WLAN DSSS 2 Mbps
b-mode WLAN DSSS 5.5 Mbps
b-mode WLAN DSSS 11 Mbps

19.26
19.2
20.67
21.77

g-mode WLAN OFDM 6 Mbps

g-mode WLAN OFDM 9 Mbps

g-mode WLAN OFDM 12 Mbps
g-mode WLAN OFDM 18 Mbps
g-mode WLAN OFDM 24 Mbps
g-mode WLAN OFDM 36 Mbps
g-mode WLAN OFDM 48 Mbps
g-mode WLAN OFDM 54 Mbps

17.18
17.22
16.81
16.84
17.18
17.22
17.29
17.2

2.4.1 802.11b mode, QPSK modulation, 11 Mbps data rate

Channel / fc [MHz] | P [dBm] | P [mW] Result

1/2412 21.74 149.279 | PASSED
6 /2437 21.68 147.231 | PASSED
11 /2462 22.26 168.267 | PASSED
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Channel 1 /2412 MHz

“RBW 1 MHz
“VBW 3 MHz
Ref 37.1 dBm “Att 30 dB SWT 2.5 ms
[5o_Offset 17.1[dB |
20 [A]
Lo SGL
1 PK]
JTEV]
i
100 of 100
308
PWR  Center 2.412 GHz 1.9392 MHz/ Span 19.392 MHz
MAXH
Tx Channel
Bandwidth 12.928 MHz Power 21.74 dBm
Pate: 14.NOV.2013 17:04:16
“RBW 1 MHz
“VBW 3 MHz
Ref 37.2 dBm “Att 30 dB SWT 2.5 ms
[0_Offset 17.2[dB |
[A]
] oL

100 of 100

-50
-60

PUR
MAXH

Center 2.437 GHz

Tx Channel

Pate: 14.NOV.2013 17:08:13

1.9904569 MHz/

Bandwidth 13.269713 MHz Power

Span 19.904569 MHz

21.68 dBm
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Channel 11 / 2462 MHz

“RBW 1 NMHz
“VBW 3 MHz
Ref 37.2 dBm “Att 30 dB SWT 2.5 ms

Offset 17.2[dB

e

-50
-60

PUR
MAXH

Center 2.462 GHz 1.9372719 MHz/

Tx Channel
Bandwidth 12.915146 MHz Power

Pate: 14.NOV.2013 17:12:05

Span 19.372719 MHz

22.26 dBm

2.4.2 802.11g mode, 64QAM modulation, 48 Mbps data rate

Channel / fc [MHz] | P [dBm] | P [mW] Result
1/2412 16.9 48.978 | PASSED
6 /2437 17.48 55.976 | PASSED
11/ 2462 17.87 61.235 | PASSED
Channel 1 /2412 MHz
T:: O::éle:mr;?-l‘ - “Att 30 dB SWT 2.5 ms ”
20
— 10 M e
(o P M
100 of 100 M
I--30. ™
;:ng\lr\/ai“;:ﬁl 16.56 MHz Power 16.90 dBm

Date: 14.NOV.2013 17:16:38
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Channel 6 / 2437 MHz
“RBW 1 MHz
*VBW 3 MHz
Ref 37.2 dBm “Att 30 dB SWT 2.5 ms
[5o_Offset 17.2[dB |
|20 [A]
Lo SGL
= |, D S i Rt IR e
JTEV] o ,K’F “M“ "
VM 100 of 100 “"\A\‘
I-30.
-40
-50 308
-60
PWR  Center 2.437 GHz 2.4839603 MHz/ Span 24.839603 MHz
MAXH
Tx Channel
Bandwidth 16.559735 MHz Power 17.48 dBm
Pate: 14.NOV.2013 17:34:29
Channel 11 / 2462 MHz
“RBW 1 MHz
*VBW 3 MHz
Ref 37.2 dBm “Att 30 dB SWT 2.5 ms
[0_Offset 17.2[dB |
T S B I M A -
JTEW N l
100 ™
=
-50 308
-60
PWR " Center 2.462 GHz 2.4839602 MHz/ Span 24.839602 MHz
MAXH
Tx Channel
Bandwidth 16.559735 MHz Power 17.87 dBm
Pate: 14.NOV.2013 17:41:26
2.4.3 802.11n mode, BPSK modulation, 6.5/ 7.25 Mbps data rate
Channel / fc [MHz] | P [dBm] | P [mW] Result
1/2412 16.89 48.865 | PASSED
6 /2437 17.03 50.466 | PASSED
11/ 2462 17.18 52.24 PASSED
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Channel 1 /2412 MHz

Ref 37.1 dBm

“Att 30 dB

“RBW 1 NMHz
“VBW 3 MHz

SWT 2.5 ms

Offset 17.1/dB

PUR
MAXH

Center 2.412 GHz

Tx Channel
Bandwidth

Pate: 15.NOV.2013 09:56:30

2.665296 MHz/

17.76864 MHz Power

Span 26.65296 MHz

16.89 dBm

Channel 6 / 2437 MHz

Ref 37.2 dBm

“RBW 1 NMHz
“VBW 3 MHz

“Att 30 dB SWT 2.5 ms

Offset 17.2/dB

=
[-20.
|10
1P
VIEW o "_//“ “‘u,\
;;59" 100 of 100 \“\"U

-50
-60

PUR
MAXH

Center 2.437 GHz

Tx Channel
Bandwidth

Pate: 15.NOV.2013 10:01:26

2.6758719 MHz/

17.839146 MHz Power

Span 26.758719 MHz

17.03 dBm

FCC Part 15C Compliance Test Report

/ Template Version 15.0

FCC15CWLAN_RM-995_09.docx
Copyright © TCC Nokia

11 (46)

TCC Nokia Beijing Laboratory
Beijing Economic and
Technological Development Area
No.5 Donghuan Zhonglu

Beijing

PRC China 100176

Tel. +86 10 8711 8888

Fax. +86 10 8711 4550

jacws FINAS

/—;\\ Finnish Accreditation Service
'nr”i”\\‘ T117 (EN ISO/IEC 17025)



TCC

Nokia

N'[“l"ju
2 NS Y,
.:"‘ -2
% //:\\ »
KOTARES T117 (EN ISO/IEC 17025)

Channel 11 / 2462 MHz

“RBW 1 NMHz
“VBW 3 MHz

Ref 37.2 dBm “Att 30 dB SWT 2.5 ms

[5o_Offset 17.2[dB

[A]
SGL
1 PK] N
7TEN| ™~
.\\_\ VL
-40
-50 DB
-60
PWR  Center 2.462 GHz 2.6758719 MHz/ Span 26.758719 MHz
MAXH
Tx Channel
Bandwidth 17.839146 MHz Power 17.18 dBm
Pate: 15.NOV.2013 10:05:56
FCC Part 15C Compliance Test Report
/ Template Version 15.0 12 (46)

FCC15CWLAN_RM-995_09.docx
Copyright © TCC Nokia

TCC Nokia Beijing Laboratory
Beijing Economic and
Technological Development Area
No.5 Donghuan Zhonglu

Beijing

PRC China 100176

Tel. +86 10 8711 8888

Fax. +86 10 8711 4550

FINAS

Finnish Accreditation Service



TCC

Nokia

\\‘\'i'/"/

FINAS

/—/_‘-\\ Finnish Accreditation Service
TS T117 (EN ISO/IEC 17025)

3. Band edge compliance of RF emissions
(FCC §15.247(d), 15.205(b), RSS-210 A8.5)

EUT with DUT number RM-994, DUT 53932

Accessories with DUT numbers

BV-4BWA(Sony), DUT 53933 ; AC-60E, DUT 53949 ; CA-190CD,
DUT 53951 ; WH-108, DUT 53950

Operation Voltage [V] / [HZ] Nominal
Results PASSED
Remarks -

Temp [°C] / Humidity [%RH] /

Air Pressure [kPa] 18/34/102
Date of measurements 12-Nov-2013
Measured by Zou Ming

3.1.1 Test setup

Communication
Tester

Tower / table

controller

Receiver

3.2. Test method and limit

The measurement is made according to DTS procedures KDB 558074 and IC standard RSS-210.

The measurement results are obtained as described below:

E [dBuV/m] = Ugrx + Aror

Where Ugy is receiver reading and A+or is total correction factor including cable loss,

antenna factor and preamplifier gain (Aot = LcagLes + Ar - Gpreawp )-

Limits for band edge compliance of RF emissions measurements (3 m measurement distance)

Frequency range [MHz] Limit

54 dBuV/m (avg) and 74
Below 2390 and above 2483.5 dBuV/m (pk)

FCC Part 15C Compliance Test Report
/ Template Version 15.0 13 (46)
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3.3. WLAN test results

3.3.1 802.11n, BPSK modulation, 6.5/ 7.25 Mbps data rate.

Channel 1/ 2412 MHz

1401

FCC BT BE RK

1201

1001

801 2.3895591118 GHz

60.083 dBpV/m

Limit in dBpV/m

601

401
20 t t t t t t t t t |
2385 2390 2395 2400 2405 2410
Frequency in MHz
Peak (RBW: 1 MHz, VBW: 1 MHz)
Frequency [MHZz] E [dBuV/m] E [uV/m] Urx [dBLV] Ator [dB] Correction [dB] Results
2390 60.08 1009.602 60.52 -0.44 -0.441 PASSED
Average (RBW: 1 MHz, VBW: 10 Hz)
Frequency [MHz] E [dBuV/m] E [uV/m] Urx [dBuV] A+or [dB] Correction [dB] Results
2390 37.9 78.505 38.34 -0.44 -0.441 PASSED
FCC Part 15C Compliance Test Report TCC Nokia Beijing Laboratory
/ Template Version 15.0 14 (46) Beijing Economic and
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Channel 11/ 2462 MHz

140F

1201
1001

801

Limit in dBpV/m

2.48363]

FCCBTBEPK

60T FCCBT/BEAV
40T
20 ; ; ; ; ; ; ; ; ; ; ; ; ; i
2460 2465 2470 2475 2480 2485 2490 2495
Frequency in MHz
Peak (RBW: 1 MHz, VBW: 1 MHz)
Frequency [MHz] E [dBuV/m] E [puV/m] Urx [dBuV] Aror [dB] Correction [dB] Results
2484 55.34 584.655 55.37 -0.03 -0.026 PASSED
Average (RBW: 1 MHz, VBW: 10 Hz)
Frequency [MHz] E [dBuV/m] E [puV/m] Urx [dBuV] Aror [dB] Correction [dB] Results
2484 40.05 100.577 40.08 -0.03 -0.026 PASSED
FCC Part 15C Compliance Test Report TCC Nokia Beijing Laboratory
/ Template Version 15.0 15 (46)
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3.3.2 802.11b, QPSK modulation, 11 Mbps data rate.

Channel 1 /2412 MHz

1407 FCC BT BE RK

1201

1001

80T

2.389308617 GHz
V/m

Limit in dBpV/m

60T

401 : v

20 t t t t t t t t t !
2385 2390 2395 2400 2405 2410

Frequency in MHz

Peak (RBW: 1 MHz, VBW: 1 MHz)

Frequency [MHz] E [dBuV/m] E [puV/m] Urx [dBuV] Ator [dB] Correction [dB] Results
2389 47 223.846 47.44 -0.44 -0.441 PASSED
Average (RBW: 1 MHz, VBW: 10 Hz)
Frequency [MHz] E [dBuV/m] E [uV/m] Urx [dBuV] A+or [dB] Correction [dB] Results
2388 33.81 49.023 34.25 -0.44 -0.441 PASSED
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Channel 11 / 2462 MHz
140
1201
1007
FCC BT BE PK

Limit in dBpV/m

2.490160321 GHz

47.13FABUBIBE AV
X Z

20 t t t t t t t t t t t t |
2460 2465 2470 2475 2480 2485 2490 2495
Frequency in MHz
Peak (RBW: 1 MHz, VBW: 1 MHz)
Frequency [MHz] E [dBuV/m] E [uV/m] Urx [dBuV] Aror [dB] Correction [dB] Results
2490 47.14 227.484 47.17 -0.03 -0.026 PASSED
Average (RBW: 1 MHz, VBW: 10 Hz)
Frequency [MHz] E [dBuV/m] E [uV/m] Urx [dBuV] A+or [dB] Correction [dB] Results
2485 34.06 50.466 34.09 -0.03 -0.026 PASSED
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3.3.3 802.11g, 64QAM modulation, 48 Mbps data rate.

Channel 1 /2412 MHz

1407 FCC BT BE RK.

1201
1001

80T

T 2.3899549920 GHz
604 51.407 {BuV/m

Limit in dBuV/m

20 t t t t t t t t t {
2385 2390 2395 2400 2405 2410
Frequency in MHz

Peak (RBW: 1 MHz, VBW: 1 MHz)

Frequency [MHz] E [dBuV/m] E [puV/m] Urx [dBuV] Aror [dB] Correction [dB] Results
2390 51.41 371.835 51.85 -0.44 -0.441 PASSED
Average (RBW: 1 MHz, VBW: 10 Hz)
Frequency [MHz] E [dBuV/m] E [uV/m] Urx [dBuV] A+or [dB] Correction [dB] Results
2390 34.64 53.97 35.08 -0.44 -0.441 PASSED
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Channel 11 / 2462 MHz

140L

1201

100%

E
>
&
© 807 FCC BT BE PK
£ - 2.483707415 GHz
g ol 53.342/dBpV/m CCCRTEEAY
40T
20 t t t t t t t t t t t t t |
2460 2465 2470 2475 2480 2485 2490 2495
Frequency in MHz
Peak (RBW: 1 MHz, VBW: 1 MHz)
Frequency [MHz] E [dBuV/m] E [uV/m] Urx [dBuV] Aror [dB] Correction [dB] Results
2484 53.34 464.622 53.37 -0.03 -0.026 PASSED
Average (RBW: 1 MHz, VBW: 10 Hz)
Frequency [MHz] E [dBuV/m] E [uV/m] Urx [dBuV] A+or [dB] Correction [dB] Results
2484 35.78 61.518 35.81 -0.03 -0.026 PASSED
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4. Spurious RF conducted emissions

(FCC §15.247(d), RSS-210 A8.5)

EUT with DUT number

RM-994, DUT 53797

Accessories with DUT numbers

BV-4BWA(Sony) , DUT 53959 ; AC-60E, DUT 53961 ; CA-190CD,
DUT 53962 ; WH-108, DUT 53963

Operation Voltage [V] / [Hz]

Nominal

Results

PASSED

Remarks

Temp [°C] / Humidity [%RH] /
Air Pressure [kPa]

20/30/101.4 to 20/30/101.2

Date of measurements

14-Nov-2013 to 15-Nov-2013

Measured by Gao Sherina
4.1. Test Setup
Spectrum
analyser
Power Attenuator EUT
divider
Radio 20dB
simulator attenuator

4.2, Test method and limit

The measurement is made according to Public notice KDB 558 074 and IC standard RSS-210.

The reference level for the -20 dBc measurement was obtained as instructed in section 11.2 of the KDB
558074, using span of 1.5 times the OBW.

Limits for spurious RF conducted emissions measurements

Frequency range [MHz] Limit [dBc]

1-25000

<=-20
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4.3. WLAN Test results

4.3.1 802.11b mode, QPSK modulation, 11 Mbps data rate
Channel 1 /2412 MHz

-10
=

Q 2.403GHz 7 492 %80 GHz
c 20 -28.17 dBm -29 202868 dBm
X

a 30

-60 T t t t t t t t t t t t t t t t t +—

IM 2M 3M 5M 10M 20 30 50 100M 200 300 500 1G 2G 3G 5G  10G 25G
Frequency in Hz

Peak (RBW: 100 kHz, VBW: 300 kHz)

Frequency [MHz] | P [dBc] | Result

2403.188 -34.86 PASSED
12780.000 -35.71 PASSED
7492.200 -35.89 PASSED

Channel 6 / 2437 MHz

20
10
0
g 0
g 10122833 1GHz
e -2 PSERERIBM
4
a 30

IM 2M 3M 5M 10M 20 30 50 100M 200300 500 1G 2G 3G 5G  10G 25G
Frequency in Hz

Peak (RBW: 100 kHz, VBW: 300 kHz)

Frequency [MHz] | P [dBc] | Result

12732.000 -35.99 PASSED

10428.000 -36.28 PASSED

12360.000 -36.35 PASSED
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Channel 11 / 2462 MHz

PKin dBm
N
o

22742 gg'z 71201048 GHz
M -29.53g389ndBm

-60 T t t t t t t t t t t t t + +—
M 2M 3M 5M 10M 20 30 100M 200 300 500 1G 2G 3G 5G 10G 25G
Frequency in Hz
Peak (RBW: 100 kHz, VBW: 300 kHz)
Frequency [MHz] | P [dBc] Result
2453.088 -34.70 PASSED
7207.200 -36.83 PASSED
10236.000 -37.00 PASSED
4.3.2 802.11g mode, 64QAM modulation, 48 Mbps data rate
Channel 1 /2412 MHz
20
10 2.406 GHz
-1.16 dBm
0
€ -10
3 10125886 Ktz
e -229 BEBIEM
E -30

M 2M 3M 5M oM

20 30 50 100M

Frequency in Hz

200 300 500

Peak (RBW: 100 kHz, VBW: 300 kHz)

Frequency [MHz] | P [dBc] Result

10356.000 -28.15 PASSED
12360.000 -28.23 PASSED
12336.000 -28.24 | PASSED

FCC Part 15C Compliance Test Report
/ Template Version 15.0 22 (46)
FCC15CWLAN_RM-995_09.docx

Copyright © TCC Nokia

TCC Nokia Beijing Laboratory
Beijing Economic and
Technological Development Area
No.5 Donghuan Zhonglu

Beijing

PRC China 100176

Tel. +86 10 8711 8888

Fax. +86 10 8711 4550



TCC

Nokia

Finnish Accreditation Service
T117 (EN ISO/IEC 17025)

Channel 6 / 2437 MHz

PKin dBm

2.444 GHz
-0.43 dBm

M 2M 3M 5M

10M

20 30

100M 200 300 500 1G

Frequency in Hz

2G 3G 5G 10G 25G

Peak (RBW: 100 kHz, VBW: 300 kHz)

Frequency [MHz] | P [dBc] Result

4945.600 -27.83 PASSED
4479.720 -28.84 PASSED
7265.400 -28.98 PASSED

Channel 11 / 2462 MHz

20

10

-10

-20

PKin dBm

-30

-40

-50

2.456 GHz
0.12 dBm

7.40012H20 G#B16 GHz
-29.362¢B57 dE29.56 dBm

-60 7
M

2M 3M 5M

10M 20 30

100M
Frequency in Hz

200 300 500 1G

Peak (RBW: 100 kHz, VBW: 300 kHz)

Frequency [MHz] | P [dBc] | Result

7399.800 -29.48 PASSED
24816.000 -29.68 PASSED
12120.000 -29.69 PASSED
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4.3.3 802.11n mode, BPSK modulation, 6.5/ 7.25 Mbps data rate

Channel 1 /2412

MHz

2.406 GHz
-1.63 dBm

0
g 1o
aQ 7.84D BHEGHZ
g 20 28, 5ReBRIBm
£ 30
-40
-50
o+t 4+
IM  2M 3M 5M 10M 20 30 50 100M 200300 500 1G 2G 3G 5G  10G 25G
Frequency in Hz
Peak (RBW: 100 kHz, VBW: 300 kHz)
Frequency [MHz] | P [dBc] | Result
7341.000 -26.95 PASSED
10272.000 -27.82 PASSED
7216.800 -27.85 PASSED
Channel 6 / 2437 MHz
20
104 2.444 GHz
-1.19.dBm
0
¢ o]
3 467966 6#0.104 GHz
e 2926051RaERA. 13 dBm
4
o

-50

-60

M

10M 20 30 50 100M 200 300 500 1G

Frequency in Hz

Peak (RBW: 100 kHz, VBW: 300 kHz)

Frequency [MHz] | P [dBc] | Result

10104.000 -27.94 PASSED
4956.000 -28.32 PASSED
4070.260 -28.42 PASSED
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Channel 11 / 2462 MHz

20T

101

PKin dBm

50T

2.456 GHz
-0.84.dBm

-60
M

2M 3M 5M

10M 20 30

50

100M 200 300 500 1G 2G 3G 5G  10G 25G
Frequency in Hz

Peak (RBW: 100 kHz, VBW: 300 kHz)

Frequency [MHz] | P [dBc] Result

8076.000 -28.07 PASSED
9588.000 -28.56 PASSED
10356.000 -28.64 | PASSED
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5. Spurious radiated emissions
(FCC 815.247(d), 815.209, RSS-210 A8.5)

EUT with DUT number RM-994, DUT 53932

BV-4BWA(Sony), DUT 53933 ; AC-60E, DUT 53949 ; CA-190CD,

Accessories with DUT numbers DUT 53951 : WH-108, DUT 53950

Operation Voltage [V] / [HZ] Nominal
Results PASSED
Remarks -

Temp [°C] / Humidity [%RH] /

Air Pressure [kPa] 19/34/102
Date of measurements 12-Nov-2013
Measured by Zou Ming

5.1.1 Test setup

Communication
Tester

Tower / table
controller

Receiver

5.2. Test method and limit

The measurement is made according to DTS procedures KDB 558074 and IC standard RSS-210 as
follows:
The measurement is divided into the Preliminary Measurement and the Final Measurement.

The suspected frequencies are searched for in Preliminary Measurement with absorbers on the
floor and measuring antenna at fixed height using 2-axis EUT position system.

The Final Measurement is performed in the Semi-Anechoic Chamber with conducting metal
floor, if the Preliminary Measurement results are closer than 20 dB to the permissible value.

The EUT is placed at nonconductive plate at the turntable center.

For each suspected frequency, the turntable is rotated 360 degrees and antenna is scanned
from 1 to 4 m. This is repeated for both horizontal and vertical receive antenna polarizations.

The emissions less than 20 dB below the permissible value are reported.
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The measurement results are obtained as described below:

E [dBpV/m] = Ugrx + Aror

Where Ugy is receiver reading and A+or is total correction factor including cable loss,

antenna factor and preamplifier gain (Aot = LcagLes + Ar - Gpreawp )-

Limits for spurious radiated emissions measurements (3 m measurement distance)

Frequency range [MHz] Limit [uV/m] Limit [dBpV/m] Detector
30 - 88 100 40 Quasi peak
88 — 216 150 43.5 Quasi peak
216 — 960 200 46 Quasi peak
960 — 1000 500 54 Quasi peak
Above 1000 500 54 Average
Above 1000 5000 74 Peak
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5.3.

WLAN test results

5.3.1 802.11b, QPSK modulation, 11 Mbps data rate.

Channel 1 /2412 MHz

Peak (RBW: 1 MHz, VBW: 1 MHz)

Frequency [MHz] | E[dBuV/m] | E[uV/m] | Urx [dBuV] | Ator [dB] | Margin | Limit [dBuV/m] Results
4824.8 41.4 117.53 39.93 1.47 32.6 74 PASSED
7235.9 48.65 270.645 38.44 10.21 46.6 95 PASSED

Average (RBW: 1 MHz, VBW: 1 MHz)

Frequency [MHz] | E [dBpV/m] | E [uV/m] | Urx [dBuV] | Ator [dB] | Margin | Limit [dBpV/m] Results
4824.8 28.68 27.155 27.21 1.47 25.3 54 PASSED
7235.9 35.79 61.56 25.58 10.21 PASSED

Channel 11 / 2462 MHz

Peak (RBW: 1 MHz, VBW: 1 MHz)

Frequency [MHz] | E[dBuV/m] | E[uV/m] | Urx [dBuV] | Ator [dB] | Margin | Limit [dBuV/m] Results
4925.5 42.97 140.832 41.13 1.84 31 74 PASSED

7384 48.78 274.726 38.44 10.34 25.2 74 PASSED
Average (RBW: 1 MHz, VBW: 1 MHz)

Frequency [MHz] | E [dBuV/m] | E [uV/m] | Urx [dBuV] | Ator [dB] | Margin | Limit [dBuV/m] Results

4925.5 29.75 30.74 27.91 1.84 24.2 54 PASSED
7384 35.88 62.252 25.54 10.34 18.1 54 PASSED
Channel 6 / 2437 MHz

Peak (RBW: 1 MHz, VBW: 1 MHz)

Frequency [MHz] | E[dBuV/m] | E[uV/m] | Urx [dBuV] | Ator [dB] | Margin | Limit [dBuV/m] Results
4880.9 41.88 124.222 40.29 1.59 32.1 74 PASSED
7318.1 48.61 269.588 38.57 10.05 25.4 74 PASSED

Quasi peak (RBW: 100 kHz, VBW: 100 kHz)

Frequency [MHz] | E [dBpV/m] | E [uV/m] | Urx [dBuV] | Ator [dB] | Margin | Limit [dBpV/m] Results
31.95 19.57 9.517 28.07 -8.5 20.4 40 PASSED
35.518 21.83 12.34 32.6 -10.77 18.2 40 PASSED
35.632 30.55 33.671 41.39 -10.84 9.5 40 PASSED
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Average (RBW: 1 MHz, VBW: 1 MHz)

Frequency [MHz] | E [dBpV/m] | E [uV/m] | Urx [dBuV] | Ator [dB] | Margin | Limit [dBpV/m] Results
4880.9 29.03 28.294 27.44 1.59 24.9 54 PASSED
7318.1 35.64 60.527 25.6 10.05 18.3 54 PASSED

5.3.2 802.11g, 64QAM modulation, 48 Mbps data rate.

Channel 1 /2412 MHz

Peak (RBW: 1 MHz, VBW: 1 MHz)

Frequency [MHz] | E [dBuV/m] | E [uV/m] | Urx [dBuV] | Ator [dB] | Margin | Limit [dBuV/m] Results

4824 41.4 117.449 39.93 1.47 32.6 74 PASSED
7237.8 48.5 266.195 38.32 10.19 46.7 95 PASSED
Average (RBW: 1 MHz, VBW: 1 MHz)

Frequency [MHz] | E[dBuV/m] | E[uV/m] | Urx [dBuV] | Ator [dB] | Margin | Limit [dBuV/m] Results
4824 28.58 26.857 27.11 1.47 25.4 54 PASSED
7237.8 35.8 61.688 25.62 10.19 PASSED

Channel 11 / 2462 MHz

Peak (RBW: 1 MHz, VBW: 1 MHz)

Frequency [MHz] | E[dBuV/m] | E[uV/m] | Ugrx[dBuV] | Ator [dB] | Margin | Limit [dBuV/m] Results
4923.8 42.63 135.363 40.77 1.86 31.3 74 PASSED
7386 49.2 288.37 38.82 10.38 24.8 74 PASSED

Average (RBW: 1 MHz, VBW: 1 MHz)

Frequency [MHz] | E[dBuV/m] | E[uV/m] | Ugrx [dBuV] | Ator [dB] | Margin | Limit [dBuV/m] Results
4923.8 29.74 30.683 27.88 1.86 24.2 54 PASSED
7386 35.97 62.9 25.59 10.38 18 54 PASSED

Channel 6 / 2437 MHz
Peak (RBW: 1 MHz, VBW: 1 MHz)

Frequency [MHz] | E[dBpV/m] | E [uV/m] | Urx [dBuV] | Ator [dB] | Margin | Limit [dBpV/m] Results
4880.7 42.13 127.732 40.54 1.6 31.9 74 PASSED
7319.6 48.63 269.929 38.57 10.06 25.4 74 PASSED
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Quasi peak (RBW: 100 kHz, VBW: 100 kHz)

Frequency [MHz] | E[dBuV/m] | E[uV/m] | Urx [dBuV] | Ator [dB] | Margin | Limit [dBuV/m] Results
35.572 21.69 12.151 325 -10.81 18.3 40 PASSED
35.668 21.74 12.215 32.6 -10.86 18.3 40 PASSED
906.697 23.53 15.019 27.42 -3.89 225 46 PASSED

Average (RBW: 1 MHz, VBW: 1 MHz)

Frequency [MHz] | E [dBpV/m] | E [pV/m] | Urx [dBuV] | Ator [dB] | Margin | Limit [dBpV/m] Results
4880.7 29.08 28.458 27.49 1.6 24.9 54 PASSED
7319.6 35.69 60.849 25.63 10.06 18.3 54 PASSED

5.3.3 802.11n, BPSK modulation, 6.5/ 7.25 Mbps data rate.

Channel 6 / 2437 MHz

Peak (RBW: 1 MHz, VBW: 1 MHz)

Frequency [MHz] | E[dBuV/m] | E[uV/m] | Urx [dBuV] | Ator [dB] | Margin | Limit [dBuV/m] Results
4878.1 42.13 127.85 40.51 1.62 31.8 74 PASSED
7318.4 48.96 280.673 38.91 10.05 25 74 PASSED

Quasi peak (RBW: 100 kHz, VBW: 100 kHz)

Frequency [MHz] | E [dBpV/m] | E [uV/m] | Urx [dBuV] | Ator [dB] | Margin | Limit [dBpV/m] Results
35.428 31.75 38.699 42.47 -10.72 8.2 40 PASSED
35.572 21.59 12.006 32.4 -10.81 18.4 40 PASSED
45.951 18.06 8 35.63 -17.57 21.9 40 PASSED

Average (RBW: 1 MHz, VBW: 1 MHz)

Frequency [MHz] | E [dBuV/m] | E [uV/m] | Urx [dBuV] | Ator [dB] | Margin | Limit [dBuV/m] Results
4878.1 29.09 28.487 27.47 1.62 24.9 54 PASSED
7318.4 35.71 61.017 25.66 10.05 18.3 54 PASSED

Channel 1 /2412 MHz

Peak (RBW: 1 MHz, VBW: 1 MHz)

Frequency [MHz] | E[dBpV/m] | E [uV/m] | Urx [dBuV] | Ator [dB] | Margin | Limit [dBpV/m] Results
4825.5 41.26 115.664 39.78 1.48 32.7 74 PASSED
7237.3 50.1 319.963 39.91 10.19 45.1 95 PASSED

Average (RBW: 1 MHz, VBW: 1 MHz)

Frequency [MHz] | E [dBuV/m] | E [uV/m] | Urx [dBuV] | Ator [dB] | Margin | Limit [dBuV/m] Results
4825.5 28.7 27.227 27.22 1.48 25.3 54 PASSED
7237.3 35.9 62.345 25.71 10.19 - --- PASSED
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Channel 11 / 2462 MHz

Peak (RBW: 1 MHz, VBW: 1 MHz)

Frequency [MHz] | E[dBuV/m] | E[uV/m] | Urx[dBuV] | Ator [dB] | Margin | Limit [dBuV/m] Results
4922.4 42.36 131.144 40.52 1.84 31.6 74 PASSED
7385.5 48.91 278.997 38.54 10.37 25.1 74 PASSED
Average (RBW: 1 MHz, VBW: 1 MHz)
Frequency [MHz] | E[dBuV/m] | E[uV/m] | Urx [dBuV] | Ator [dB] | Margin | Limit [dBuV/m] Results
4922.4 29.79 30.864 27.95 1.84 24.2 54 PASSED
7385.5 36.03 63.278 25.66 10.37 18 54 PASSED
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6. AC powerline conducted emissions
(FCC 815.207, RSS-GEN 7.2.2)

EUT with DUT number

RM-994, DUT 53796

Accessories with DUT numbers

BV-4BWA(Sony), DUT 53938 ; AC-60E, DUT 53942 ; CA-190CD,
DUT 53943 ; WH-108, DUT 53944

Operation Voltage [V] / [HZ]

115/ 60

Results

PASSED

Remarks

Temp [°C] / Humidity [%RH] /
Air Pressure [kPa]

20/36/101.3

Date of measurements 06-Nov-2013
Measured by Gao Sherina
6.1. Test Setup
Receiver Pulse LISN EUT
limiter

6.2. Test method and limit

The measurement is made according to procedure KDB 558074 and IC standard RSS-GEN as follows:

The EUT is placed on a wooden table 80 cm above the reference groundplane.

The EUT is connected via LISN to a test power supply.

The measurement results are obtained as described below:

U [dBuV] = Ugx + Aror

Where Ugy is receiver reading and A;or is total correction factor including cable and pulse limiter

attenuations.

CISPR 22 Class B limits

Frequency range [MHz] Quasi peak limit [dBuV] Average limit [dBuV]
0.15-0.5 66 - 56 56 - 46
05-5 56 46
5-30 60 50
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6.3. WLAN Test results
6.3.1 802.11b mode, QPSK modulation, 11 Mbps data rate
Channel 6 / 2437 MHz
80
70
60 [ FCC Cond QP
§ 50 T Cond AV
T 40
E 30 v\
()
- *
20
10
0t t t t —t——t t t t t t+—t+—+— t t 1
150k 300 400 500 800 1M 2M 3M 4M 5M 6 8 10M 20M 30M
Frequency in Hz
QuasiPeak (RBW: 9 kHz)
Frequency [MHz] | U [dBuV] | Line | Result
15.015 27.52 L1 PASSED
15.365 27.29 L1 PASSED
16.665 26.89 L1 PASSED
16.755 25.62 N PASSED
17.015 42.35 L1 PASSED
17.15 254 N PASSED
Average (RBW: 9 kHz)
Frequency [MHz] | U [dBuV] | Line | Result
0.165 -7.08 N PASSED
1.365 28.12 N PASSED
1.375 27.85 N PASSED
12.32 23.91 L1 PASSED
15.315 -0.9 N PASSED
17.17 -1.7 L1 PASSED
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7. 6 dB bandwidth
(FCC 8§15.247(a)(2), RSS-210 A8.2 (1))

EUT with DUT number RM-994, DUT 53797

BV-4BWA(Sony) , DUT 53959 ; AC-60E, DUT 53961 ; CA-190CD,

Accessories with DUT numbers DUT 53962 : WH-108, DUT 53063

Operation Voltage [V] / [HZ] Nominal
Results PASSED
Remarks -

Temp [°C] / Humidity [%RH] / 20/30/101.4 to 20/30/101.2
Air Pressure [kPa]

Date of measurements 14-Nov-2013 to 15-Nov-2013

Measured by Gao Sherina

7.1. Test Setup

Spectrum
analyser
Power Attenuator EUT
divider
Radio 20dB
simulator attenuator

7.2. Test method and limit
The measurement is made according to DTS procedures KDB 558074 and IC standard RSS-210.

Limits for 6 dB bandwidth measurements

Limit [kHz]
>= 500
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7.3. WLAN Test results

7.3.1 802.11b mode, QPSK modulation, 11 Mbps data rate

Channel / fc [MHz] | 6 dB bandwidth [kHz] Result

1/2412 12928 PASSED
6 /2437 13269.7 PASSED
11 /2462 12915.1 PASSED

Channel 1 /2412 MHz

“RBW 100 kHz Marker 1 [T1 ]

~VBW 300 kHz 25.26 dBm
Ref 20 dBm ~Att 30 dB SWT 2.5 ms 2.405280000 GHz
20 OBW 12]-928000000 NHz
Temp 1| [T1 OBW]
|10 4 el A
2405376000 GHz | >
Temp 2| [T1 0BW]
=i
2/.418304000 GHz
v WWM
T2
100 DB
-50
|-c0
~70
-80
Center 2.412 GHz 1.6 MHz/ Span 16 WHz

Pate: 14.NOV.2013 17:03:21

Channel 6 / 2437 MHz

“RBW 100 kHz Marker 1 [T1 ]
“VBW 300 kHz -28.08 dBm
Ref 20 dBm “Att 30 dB SWT 2.5 ms 2.429963031 GHz

20 OBW 13[ 269712896 MHz
Temp 1| [T1 OBW]

Lio —25 58 dam
. 2430499181 GHz |~
o Temp 2| [T1 0BW]

25137 dBm
. 443768894 GHz

N

[-10.

[--30-
Mrr'j;\'np 100 pof 100 \\NI 30B

I--60.

-70

-80

Center 2.437 GHz 1.6754688 MHz/ Span 16.754688 MHz

Pate: 14.NOV.2013 17:07:39
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Channel 11/ 2462

MHz

Ref 20 dBm

“Att 30 dB

“RBW 100 kHz
“VBW 300 kHz
SWT 2.5 ms

Marker 1 [T1 ]
-26.15 dBm
2.455166416 GHz

20

0BW 12[ 915145040 MHz
Temp 1| [T1 OBW]
_24 1Bm -

2455297203 GHz

SWP 100 of 100

1 PK] A
fiaxr Temp 2| [T1 0BW]
-0 do3n BT
2.468212349 GHz
™ WETA )
=20
T2

I-60.

[-70-

-80

Center 2.462 GHz

1.6348286 MHz/

Span 16.348286 MHz

Pate: 14.NOV.2013 17:11:31

7.3.2 802.11g mode, 64QAM modulation, 48 Mbps data rate

Channel / fc [MHz] | 6 dB bandwidth [kHz] Result

1/2412 16560 PASSED
6 /2437 16559.7 PASSED
11 /2462 16559.7 PASSED

Channel 1 /2412 MHz

Ref 20 dBm

“Att 30 dB

“RBW 100 kHz
“VBW 300 kHz
SWT 5 ms

Marker 1 [T1 ]
51.04 dBm
2.398089600 GHz

20

OBW 16]. 560000000 MHz
Temp 1| [T1 OBW]
1B “

N

N

403653760 GHz
Temp 2| [T1 OBW]

—26102dBm

420213760 GHz

N

SwP 100 pff 100

MA\ “lu‘l In

M

Center 2.412 GHz

Pate: 14.NOV.2013 17:16:

3.312 MHz/

04

Span 33.12 MHz
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Channel 6 / 2437 MHz

Ref 20 dBm

“Att 30 dB

“RBW 100 kHz
“VBW 300 kHz
SWT 5 ms

Marker 1 [T1 ]
-51.91 dBm
2.423033958 GHz

20

OBW 16[.559735040 MHz
Temp 1| [T1 OBW]
o5 1Bm -

2/. 428686880 GHz
Temp 2| [T1 OBW]

[-10.

Caneae
1445246615 GHz

N

-20
an” ’-\,‘ﬁ," Al
[--30.

i e |

SWP 100 of { 100

-40
1
5oLyl &

Center 2.437 GHz

Date: 14.NOV.2013 17:33:

3.325248 MHz/

55

Span 33.25248 MHz

Channel 11/ 2462

MHz

Ref 20 dBm

“Att 30 dB

“RBW 100 kHz
“VBW 300 kHz
SWT 5 ms

Marker 1 [T1 ]
-51.17 dBm
2.448156062 GHz

OBW 16[.559735000 MHz
Temp 1| [T1 OBW]

o5 = -

20453653894 GHz
Temp 2| [T1 OBW]

[-10.

STOS B
1470213629 GHz

N

T

SWP 100 of | 100

Center 2.462 GHz

Date: 14.NOV.2013 17:40:

3.311947 MHz/

52

Span 33.11947 MHz

7.3.3 802.11n mode, BPSK modulation, 6.5/ 7.25 Mbps data rate

Channel / fc [MHz] | 6 dB bandwidth [kHz] | Result
1/2412 17768.6 PASSED
6 /2437 17839.1 PASSED
11/2462 17839.1 PASSED
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Channel 1 /2412 MHz

Ref 20 dBm

“Att 30 dB

“RBW 100 kHz
“VBW 300 kHz
SWT 5 ms

Marker 1 [T1 ]
-51.43 dBm
2.397014400 GHz

20

OBW 17[. 768640000 MHz
Temp 1| [T1 OBW]
—26 01

2/.403080000
Temp 2| [T1 OBW]

[-10.

T36—dBm
420848640 GHz

N

B A s e

SWP 100 of [ 100

3pB

Center 2.412 GHz

Pate: 15.NOV.2013 09:55:56

3.568 MHz/

Span 35.68 MHz

Channel 6 / 2437 MHz

Ref 20 dBm

“Att 30 dB

“RBW 100 kHz
“VBW 300 kHz
SWT 5 ms

Marker 1 [T1 ]
-50.75 dBm
2.421954937 GHz

20

OBW 17[.839145844 MHz
Temp 1| [T1 OBW]
_ Q

2| 428116249
Temp 2| [T1 OBW]

[-10.

2445955894 GHz

-20

T ey

SWP 100 of | 100

Center 2.437 GHz

Pate: 15.NOV.2013 10:00:53

3.5821578 MHz/

Span 35.821578 MHz

30B
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Channel 11 / 2462 MHz

Ref 20 dBm

“RBW 100 kHz
“VBW 300 kHz

“Att 30 dB SWT 5 ms

Marker 1 [T1 ]
-49.87 dBm
2.447086474 GHz

20

OBW 17[.839146000 MHz
Temp 1| [T1 OBW]

1o 27|57 dea
20453009070 GHz | %!
Temp 2| [T1 0BW]
-0 TO e 1=
2/.470848216 GHz
I--10.
-20
W M\/\M\}z
I--30-
swe 100 pf J 10D s
-40
1
50 il "
l-60.
I--70-
-80
Center 2.462 GHz 3.5678292 MHz/ Span 35.678292 MHz
Date: 15.NOV.2013 10:05:21
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8. Power spectral density
(FCC §15.247(e), RSS-210 A8.2 (2))

EUT with DUT number RM-994, DUT 53797

BV-4BWA(Sony) , DUT 53959 ; AC-60E, DUT 53961 ; CA-190CD,

Accessories with DUT numbers DUT 53962 : WH-108, DUT 53063

Operation Voltage [V] / [HZ] Nominal
Results PASSED
Remarks -

Temp [°C] / Humidity [%RH] / 20/30/101.4 to 20/30/101.2
Air Pressure [kPa]

Date of measurements 14-Nov-2013 to 15-Nov-2013

Measured by Gao Sherina

8.1. Test Setup

Spectrum
analyser
Power Attenuator EUT
divider
Radio 20dB
simulator attenuator

8.2. Test method and limit
The measurement is made according to DTS procedures KDB 558074 and IC standard RSS-210.

Limits for power spectral density measurements

Limit [dBm] @ 3 kHz

<=8
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8.3. WLAN Test results

8.3.1 802.11b mode, QPSK modulation, 11 Mbps data rate

Peak (RBW: 3 kHz, VBW: 10 kHz, Max hold)

Channel / fc [MHz] | P [dBm] Result

1/2412 -7.71 PASSED
6 /2437 -8.13 PASSED
11/ 2462 -8.14 PASSED

Channel 1 /2412 MHz

10T

-107

-20 1

PKin dBm

-30 1

-401

2.412736896 GHz
-7.707 dBm

-50 Tt
2402.304

2405

2410
Frequency in MHz

2421.696

Channel 6 / 2437 MHz

-101

-20 1

PKin dBm

-301

-401

2.437716565 GHz
-8.133 dBm

-50
2427.048

2430

2435
Frequency in MHz

2446.952
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Channel 11 / 2462 MHz

107
o+ 2.460256455 GHz
| -8.139 dBm
-101
£
8
2 201
X
[[%
-30 1
-40 1
-50 H t t t t t t t 1
2452.314 2455 2460 2465 2471.686
Frequency in MHz

8.3.2 802.11g mode, 64QAM modulation, 48 Mbps data rate

Peak (RBW: 3 kHz, VBW: 10 kHz, Max hold)
Channel / fc [MHz] | P [dBm] Result

1/2412 -15.87 PASSED
6 /2437 -15.96 PASSED
11/2462 -16.07 PASSED

Channel 1 /2412 MHz

2.406982320 GHz
-10T -15.874 dBm

20T

PKin dBm

30T

-40 T

-50 ++ t t t t t t t t T i
2399.58 2405 2410 2415 2420 2424.42

Frequency in MHz
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Channel 6 / 2437 MHz

10T

2.445097710 GHz
-101 -15.959 dBm

20T

PKin dBm

30T

40T

-50 ++ t t + + + + + + u ——
2424.58 2430 2435 2440 2445 2449.42

Frequency in MHz

Channel 11 / 2462 MHz

2.454498440 GHz
-10T -16.066 dBm

20T

PKin dBm

30T

40T

-50 ++ t t t t t t t t t i
2449.58 2455 2460 2465 2470 2474.42

Frequency in MHz

8.3.3 802.11n mode, BPSK modulation, 6.5/ 7.25 Mbps data rate

Peak (RBW: 3 kHz, VBW: 10 kHz, Max hold)
Channel / fc [MHz] | P [dBm] Result

1/2412 -16.7 PASSED

6 /2437 -15.23 PASSED

11/2462 -15.87 PASSED
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Channel 1 /2412 MHz

2.407042549 GHz
-10T1 -16.697 dBm

PKin dBm
N
o
t

-50 +4 t t t t u u

Frequency in MHz

2398.674 2405 2410 2415

2420 2425.326

Channel 6 / 2437 MHz

PKin dBm
N
o
t

2.445134651 GHz
-15.229 dBm

-50 + t t + + u u

Frequency in MHz

2423.621 2430 2435 2440

2445 2450.379

Channel 11 / 2462 MHz

2.456059564 GHz
-10T -15.871 dBm

PKin dBm
N
o
t

Frequency in MHz

-50 f t t t t u u

2448.621 2455 2460 2465
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9. Test Equipment
9.1. Conducted measurements
Eq. No Equipment Type Manufacturer Used in
- RF Emission Software EMC32 Test Software R&S 22/24/27, 15C, 15B
BJPCHWO0020 DC Power supply Hp6632B HP 22/24/27, 15C
BJPCPT0040 Receiver ESCS30 R&S 15C,15B
BJPCPT0069 LISN 50 pyH ESH3-Z5 R&S 15C,15B
BJPCTCO0323 Signal Generator SMR 27 R&S 22/24/27, 15C, 15B
BJPCPTO0073 Signal Generator SMR 20 R&S 22/24/27, 15C, 15B
BJPCPT0191 Pulse Limiter ESH3-Z2 R&S 15C,15B
BJPCPT0208 UPS PULSAR RX10 Merlin gerin 15C.15B
BJPCTCO0001 DIGITAL CAMERA PC1015 CANON 15C.15R
BJPCTCO0017 Communication Tester CMU200 R&S 22/24/27, 15C, 15B
BJPCTC0062 AC Power source 6812B Hp 15C.15B
BJPCTCO0067 Bluetooth Tester CBT R&S 22/24/27, 15C
BJPCTCO0082 Humidity and Temperature 175-H2 Testo 15B,15C
Sensor
BJPCTCO0088 Absolut pressure meter testo 511 Testo 22/24/27, 15B,15C
BJPCTCO0089 Tempreture Test chamber VT4002 Votsch 22/24/27, 15C
industrietechnik
BJPCTC0090 FSP spectrum analyzer FSP30 R&S 22/24/27, 15C
BJPCTCO0094 GPIB-RS232 convertor GPIB-RS232 NI 22/24/27, 15C
BJPCTCO0112 Power Splitter 11667B Agilent 22/24/27, 15C
BJPCTCO0115 Communication Tester CMU200 R&S 22/24/27, 15B, 15C
BJPCTC0127 AC Power source SOYI-500VA SOvI 15B 15C
BJPCTCO0128 Communication antenna JXTXLB-10180 A-INFOMW 22/24/27 15B 15C
BJPCTCO0129 Communication antenna JXTXLB-10180 A-INFOMW 22/24/27 15B 15C
BJPCTCO0131 Communication tester CMW500 R&S 22/24/27 15B 15C
BJPCTC0136 Communication antenna JXTXLB-880-NF A-INFOMW 15B 15C
BJPCTCO0306 Power Splitter 11667B Agilent 22/24/27, 15C
BJPCTCO0305 GPIB converter GPIB-RS232 NI 22/24/27, 15C
BJPCTC0304 Spectrum Analyser FSV30 R&S 22/24/27, 15C
BJPCTC0309 GPIB-RS232 convertor RS232 NI 22/24/27, 15C
BJPCTCO0307 Dual channel battery/charger |2306 KEITHLEY 22/24/27, 15C
simulator
BJPCTCO0308 Dual channel battery/charger |2306 KEITHLEY 22/24/27, 15C
simulator
BJPCHWO0571 Signal Generator 20GHz MG3692B Anritsu 22/24/27, 15C
BJBDATCO0169 | Tempreture Test chamber VT4002 Votsch 22/24/27, 15C
9.2. Radiated measurements
Eqg. No Equipment Type Manufacturer Used in
- BT / WLAN Antenna SPA 2400/75/9/0/V Huber-Suhner 15C, 15B
- BT / WLAN Antenna SPA 2400/75/9/0/V Huber-Suhner 15C, 15B
- RF Emission Software EMC32 Test Software R&S 22/24/27, 15C, 15B
BJPCPT0072 Receiver ESI B26 R&S 22/24/27, 15C, 15B
BJPCPT0150 High Pass Filter WHKS1200-10SS Wainwright 22/24/27, 15C, 15B
BJPCPTO0151 Band Reject Filter WRCD1880/2000-0.2/40- | Wainwright 24, 15B
5SSK
BJPCPT0154 Band Reject Filter WRCT2402/2480- Wainwright 15C, 15B
2400/2483.5-30-20SS
BJPCPT0166 Antenna VUBA 9117 Swarzbeck 22/24/27
BJPCPT0208 UPS PULSAR RX10 Merlin gerin 15C.15B
BJPCTCO0001 DIGITAL CAMERA PC1015 CANON 15C.15R
BJPCTCO0007 Antenna HL562 R&S 22/24/27, 15C, 15B
BJPCTC0029 Antenna HF906 R&S 22/24/27, 15C, 15B
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Eq. No Equipment Type Manufacturer Used in
BJPCTCO0034 Band Reject Filter WRCT 800/880-0.2/40- | Wainwright 22,15B
5SSK
BJPCTC0049 Preamplifier Blma 0118-1A-Bt Bonn 22/24/27, 15C, 15B
BJPCTCO0055 Communication Tester CMU200 R&S 22/24/27,15C,15B
BJPCTCO0058 Bluetooth Tester CBT R&S 15C, 15B
BJPCTCO0062 AC Power source 6812B Hp 15C.15B
BJPCTCO0064 Band Reject Filter WRCG1877/1883- Wainwright 24, 15B
1870/1890-40/6SS
BJPCTCO0071 Multi-Device Controller 2090 EMCO 22/24/27, 15C, 15B
BJPCTCO0072 Anechoic Chamber 3 m Semi / Full Anechoic |ETS 22/24/27, 15C, 15B
Chamber
BJPCTCO0073 MAST Model-TR/POL ETS 22/24/27, 15C, 15B
BJPCTCO0074 MAST Model 2070-2 ETS 22/24/27, 15C, 15B
BJPCTCO0075 Turntable Model 2188 ETS-EMCO 22/24/27, 15C, 15B
BJPCTCO0081 Humidity and Temperature 175-H2 Testo 15B, 15C
Sensor
BJPCTCO0088 Absolut pressure meter testo 511 Testo 22/24/27, 15B,15C
BJPCTC0113 Receiver ESI B26 R&S 22/24/27, 15B, 15C
BJPCTCO0115 Communication Tester CMU200 R&S 22/24/27, 15B, 15C
BJPCTCO0124 Attenuator SA18N200W-40 Fairview Microwave | -
BJPCTCO0125 Loop Antenna HFH2-72 R&S 15C
BJPCTCO0126 Tripod FHU-Z R&S 15C
BJPCTCO0128 Communication antenna JXTXLB-10180 A-INFOMW 22/24/27 15B 15C
BJPCTCO0129 Communication antenna JXTXLB-10180 A-INFOMW 22/24/27 15B 15C
BJPCTCO0131 Communication tester CMW500 R&S 22/24/27 15B 15C
BJPCTCO0133 Open Swith and contril unit OSP 150 R&S 15B,15C
BJPCTCO0134 Open Swith and contril unit OSP 150 R&S 15B,15C
BJPCTCO0135 Open Swith and contril unit OSP 130 R&S 15B,15C
BJPCTCO0136 Communication antenna JXTXLB-880-NF A-INFOMW 15B 15C
BJPCTCO0171 Broad-band Horn Antenna BBHA9120 D SCHWARZBECK |22/24/27, 15C, 15B
MESS -
ELEKTRONIK
BJPCTC0310 Horn Antenna QSH20SMA Q-par 22/24/27, 15C, 15B
BJPCTCO0311 Horn Antenna QSH18SMA Q-par 22/24/27, 15C, 15B
BJPCTC0312 Relay Switch Unit - - 22/24/27, 15C, 15B
BJPCTCO0313 High Pass Filter WHKX1.0/15G-12SS Wainwright 22/24/27, 15C, 15B
BJPCTC0314 High Pass Filter WHKX8.0/18G-88SS Wainwright 22/24/27, 15C, 15B
BJPCTCO0315 High Pass Filter WHKX3.0/18G-12SS Wainwright 22/24/27, 15C, 15B
BJPCTCO0316 Preamplifier AMT-5F-18002550-25- - 22/24/27, 15C, 15B
108
BJPCTCO0317 Preamplifier AMF-6D-02001800-29- |- 22/24/27, 15C, 15B
20P
BJPCTCO0318 Preamplifier AFS42-00101500-25- - 22/24/27, 15C, 15B
10P-42
BJPCTCO0324 Preamplifier AFS4-00100300-20-23P- | Miteq 22/24/27, 15C, 15B
6
BJPCTC0329 Relay Switch Unit - - 22/24/27, 15C, 15B
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